



ABERDEEN LIFTING SERVICES LTD

CERTIFICATE OF TEST, EXAMINATION AND INSPECTION REPORT

Provision and use of Work Equipment Regulations-SI 2306

Lifting Operations and Lifting Equipment Regulations- SI 2307

CLIENT:	BLUE MANTA 6 KIRKTON AVENUE PITMEDDEN RD IND EST DYCE ABERDEEN AB21 0BF	TEST HOUSE:	ABERDEEN LIFTING SERVICES LTD UNITS 7&8 WOODLANDS ROAD KIRKHILL INDUSTRIAL ESTATE, DYCE ABERDEEN AB21 0GX TEL: 01224 723333 FAX: 01224 723311
P.O. NO:	2471	REQUISITION NO:	
CERT NO:	A9647-06	INSPECTION DATE:	09/12/2008

SERIAL NO:	QTY	DESCRIPTION	SWL/PAYLOAD	PROOF LOAD
BM-SP-3006	1	SPOOLER FRAME TO DNV2.7-1 & BSEN12079 1.06M X 1.02M X 1.35M APPROX ALL WELDED STEEL CONSTRUCTION C/W FOUR TOP CORNER LIFTING POINTS TARE WEIGHT: 600 KGS GROSS WEIGHT: 1500 KGS 4 POINT LIFT TEST	900 KGS	3750 KGS

M.P.I INSPECTION DETAILS

PROCEDURE:	ALS MPI 01	EQUIPMENT:	Y6 YOKE	METHOD:	WET CONTINUOUS
SPECIFICATION:	BS EN 1290	MEDIA:	NPT 16 WHITE PAINT	INSPECTOR:	B. SMART
MATERIAL:	WELDED CARBON STEEL	INDICATOR:	BLACK INK	QUALS:	SNT 11

RESULTS: A MAGNETIC PARTICLE INSPECTION WAS CARRIED OUT ON LIFTING POINT WELDMENTS. ON THE EQUIPMENT NO CRACK OR CRACKLIKE INDICATIONS WERE NOTED AT TIME OF INSPECTION.

DECLARATION: I HEREBY DECLARE THAT THE ABOVE INFORMATION IS CORRECT AND THE EQUIPMENT HAS BEEN TESTED AND THOROUGHLY EXAMINED IN ACCORDANCE WITH THE APPROPRIATE PROVISIONS AND IS FREE FROM DEFECTS AFFECTING SAFETY.

	COMPLETED BY
ENGINEER	B. SMART
SIGNATURE	<i>PP YH Perlin</i>
DATE	09/12/2008

NEXT INSPECTION DATE: 08/05/2009
DATE OF MANUFACTURE: DEC 2008





ABERDEEN LIFTING SERVICES LTD

MAGNETIC PARTICLE INSPECTION REPORT

CUSTOMER: BLUE MANTA	LOCATION: ALS YARD
P.O. No: 2471	CERT No: A9647-16
JOB No:	DATE OF INSP: 09/12/2008

JOB DESCRIPTION:

100% MAGNETIC PARTICLE INSPECTION WAS CARRIED OUT PRE & POST LOAD TEST ON ALL LOAD BEARING WELDS AND 20% SECONDARY WELDS

ITEM: SPOOLER FRAME	
QUANTITY: ONE	SURFACE: AS WELDED
SERIAL No: BM-SP-3006	EQUIPMENT: Y6 YOKE
DRG. No: N/A	MEDIA: NPT 16 WHITE PAINT
MATERIAL: CARBON STEEL	INDICATOR: BLACK INK
PROCEDURE: ALS M.P.I. 01	METHOD: WET CONTINUOUS
SPECIFICATION: BS EN 1290	

RESULTS: NO CRACK OR CRACKLIKE INDICATIONS ARE NOTED AT TIME OF INSPECTION.

	COMPLETED BY
ENGINEER/TECHNICIAN	B. SMART
SIGNATURE	PP 4H ⁺ Party
DATE	09/12/2008


S. Smart
Renul
15/7/2009